

CERTIFICATE of Conformity



Certificate No.: MK 69246319 0002
Test Report No.: 28232709 001
Certificate Holder: Artimax Sport GmbH
Markenbildchenweg 31.
56068 Koblenz
Germany

Product: Wall Bars

Identification: Overall dimensions: 2300x850x115mm
Weight: 18kg
Weight capacity: 125kg
Material: wood

Tested according to: EN 12346:1998

This certificate refers to the above mentioned product. This is to certify that the test sample is in conformity with the requirements stated above. This certificate does not imply assessment of the series-production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

Date of Issue:

Budapest, 2016.05.30



TÜV Rheinland InterCert KN – Product Certification Body – H-1132 Budapest, Váci út 48/A-B – www.tuv.hu

IT_C7-D-Pa_4_0